
H
 

L
L

E
 

I
V

T
T

E
L

O
A

R
|  
C

H
 

D
 

N
W

N
S

E
T

O
 |  

E
 

S
U

O
H

D
O

 W
O

| 
A

M
 

H
D

N
 W

I
| 

M
 

A
H

G
N

 W
A

L
S

I
R

T
H

 
O

N | 
T

 
NI

 P
O

G
 

N
 L

O
|  

A
M

 
H

G
N

S
I

A
L

 W
T

H
 

U
S

O
 |  

N
 

L
E

T
O

D
D

M
I

|  
N

  
T

O
H

G
U

O
  

 

 

 

 

Norfolk County 

Integrated Sustainable Master Plan (ISMP) 

Final Report - September 2016 

TR
A

N
SP

O
R

TA
TI

O
N

A
C

TI
V

E 
TR

A
N

SP
O

R
TA

TI
O

N

W
A

TE
R

 /
 W

A
ST

EW
A

TE
R

 



   

    

 

 
 

 
 

 

    

       

     

         

     

  

       

   

     

         

  

 

        

       

 

     

       

       

    

 

         
[...]
location of employment growth areas has been identified. 

► The County’s database of information for sanitary sewers should be expanded to 

include information on invert and manhole rim elevations. 

4.3.3 Implementation 

Figures 4-73 and 4-74 present proposed 10 year capital projects and projects beyond the 

10 year horizon. 

W
A

T
E

R
 /

 
W

A
S

T
E

W
A

T
E

R
 S

T
R

A
T

E
G

Y
 

NORFOLK COUNTY INTEGRATED SUSTAINABLE MASTER PLAN (ISMP) REPORT 

MMM GROUP LIMITED | SEPTEMBER 2016 

119 



   

    

 

 
 

 

    

  

       

       

       

       

       

  

       

        

         

      

      

       

     

     

     

      

    

          

 

       

      

 

      

      

        

       

 

Figure 4-73 – 10 Year Capital Projects 

Community Recommended Improvements 

Simcoe  Replacement of 159m of existing 200mm diameter sanitary 

sewer on Colborne Street North between Main Street North to 

south of Windham Street with new 250mm diameter sanitary 

sewer. 

 Replacement of 325.9m of existing 300mm diameter sanitary 

sewer on Victoria Street from Donly Drive South to east of 

Potts Road with a new 375mm diameter sanitary sewer. 

 Collect additional information on PS1 and PS2 including details 

of pumping station configuration and capacities. Draw down 

testing should also be considered to establish station firm and 

total capacities. 

 Short term flow monitoring program in the sanitary sewer 

system downstream of the Industrial Park to characterize flows 

and assess capacity constraints. 

Port Dover  Replacement of 25m of existing 450mm diameter sanitary 

sewer immediately upstream of the Nelson Pumping Station 

(PS 5) with a 600mm diameter sanitary sewer. 

 Replacement of 31m of 200mm diameter sanitary sewer on 

Grace/ Water Street with a new 300mm diameter sanitary 

sewer. It is recommended the County confirm the diameter of 

the existing sanitary sewer before proceeding as the upstream 

and downstream sanitary sewers are 300mm in diameter. 

 Increase firm capacity of the Don Jon Pumping Station to a firm 

capacity of 31 L/s. 

Delhi  Replacement of 84m of existing 200mm diameter sanitary 

sewer on Aberdeen Avenue between Lansdowne Avenue and 

Adams Avenue with a 250mm diameter sanitary sewer. 

 Replacement of 98m of existing 200mm diameter sanitary 

sewer on Lansdowne Avenue from Churchill Avenue to 

Aberdeen Avenue with a 250mm diameter sanitary sewer. 

 Replacement of 96 m of existing 200 mm diameter sanitary 

sewer on East Street between Ann Street and Imperial Street 

with a new 250mm diameter sanitary sewer. 

W
A

T
E

R
 /

 
W

A
S

T
E

W
A

T
E

R
 S

T
R

A
T

E
G

Y
 

NORFOLK COUNTY INTEGRATED SUSTAINABLE MASTER PLAN (ISMP) REPORT 

MMM GROUP LIMITED | SEPTEMBER 2016 

120 



   

    

 

 
 

 

  

       

 

         

        

  

       

     

      

      

       

 

       

         

     

      

   

 

      

     

        

 

Community Recommended Improvements 

 Increase the firm capacity of the Main Street Pumping Station 

to 62 L/s. 

Waterford  An improvement to the Blueline Road Pumping Station is 

required to increase the station and total capacity. A firm 

capacity of 48 L/s will be sufficient for 2041 conditions. 

 An improvement to the Mechanic Pumping Station to provide 

sufficient firm capacity to pump 2041 peak design flows. 

 Construction of 104m of 250mm diameter sanitary sewer on 

Thompson Road West between Main Street and Leamon 

Street. 

 Replacement of 155m of 200mm diameter sanitary sewer on 

Thompson Road West between Leamon Street and Blueline 

Road with a new 250mm diameter sanitary sewer. 

Port Rowan  An improvement to the Mallard Walk Pumping Station is 

required to increase the station and total capacity to 24 L/s. 

 Replacement of 107m of existing 200mm and 89m of existing 

250mm sanitary sewer on Bay Street from Church Street to 

Front Road with 300mm diameter sanitary sewer. 

 Replacement of 27m of existing 250mm diameter sanitary 

sewer with 300mm diameter sanitary sewer on Ellis Street 

from Front Road to the Port Rowan Pumping Station. 

 Replacement of 328m of existing 200mm diameter sanitary 

sewer on an easement between Mallard Walk and Bay Street 

and on Bay Street from Mallard Walk to Aspen Lane with a 

250mm diameter sanitary sewer. 

W
A

T
E

R
 /

 
W

A
S

T
E

W
A

T
E

R
 S

T
R

A
T

E
G

Y
 

NORFOLK COUNTY INTEGRATED SUSTAINABLE MASTER PLAN (ISMP) REPORT 

MMM GROUP LIMITED | SEPTEMBER 2016 

121 



   

    

 

 
 

 

   

  

 

     

      

      

        

     

       

       

       

    

     

    

        

 

 

       

        

  

  

    

     

      

 

 

 

  

   

Figure 4-74 – Projects Beyond the 10 Year Horizon 

Community Recommended Improvements 

Simcoe  No projects identified. 

Port Dover  County should consider upsizing the existing 250mm diameter 

sanitary sewer on Main Street downstream of Greenock Street 

West to match the upstream 450mm diameter sanitary sewer 

when replacement is required. 

Delhi  A review of the existing 375mm diameter sanitary sewer on 

Main Street between Eastern Avenue and Gilbert Avenue 

identified that both the upstream and downstream sewers are 

450mm in diameter. It is recommended that County Staff 

confirm the existing diameter. Should the existing diameter be 

confirmed as 375mm, replacement of this section should 

proceed. 

 Collect additional information on the Hillside, Industrial and 

Western Avenue Pumping Stations including details of pumping 

station configuration and capacities. Draw down testing should 

also be considered to establish station firm and total capacities. 

Waterford  No projects identified. 

Port Rowan  Replacement of 806m of existing 200mm diameter sanitary 

sewer on Bay Street from Aspen Lane to Church Street with a 

250mm diameter sanitary sewer 

4.4 Wastewater Treatment 

4.4.1 Existing Conditions 

Norfolk County is currently serviced by five (5) Wastewater Treatment Facilities 

(WWTFs). These facilities include, Simcoe, Port Dover, Port Rowan, Delhi and Waterford 

WWTFs. All of these facilities have either been recently upgraded or are currently 

undergoing upgrades. 

This sub-section of the ISMP is written with the following general objectives: 

► Document the current conditions of the Norfolk WWTFs; 

► Identify gaps, if any, between available capacities and future servicing needs; 

► Plan for future capital and maintenance needs; and, 

► Develop policy to evaluate feasibility of proposed development in future. 

W
A

T
E

R
 /

 
W

A
S

T
E

W
A

T
E

R
 S

T
R

A
T

E
G

Y
 

NORFOLK COUNTY INTEGRATED SUSTAINABLE MASTER PLAN (ISMP) REPORT 

MMM GROUP LIMITED | SEPTEMBER 2016 

122 



   

    

 

 
 

 

           

 

 

         

         

 

        

      

    

          

            

        

  

    

  

            

          

          

            

  

In line with these general objectives, the information provided by this sub-section of the 

ISMP includes: 

1. Projected wastewater flows for the planning period 

2. Capacity assessment of the WWTFs to serve the 2041 flows with regards to the 

rated capacities of the liquid trains; and processing and storage capacities of the 

biosolids trains. 

3. Conditions of the WWTFs with regard to: 

a. Compliance with the applicable codes and regulations; 

b. Major assets; 

4. Budget planning for capital upgrades and maintenance for the WWTFs 

5. Utilized and available capacities for residential and non-residential development 

6. An excel sheet based tool to: 

a. Determine the feasibility of a proposed development and identify issues if 

any with that; 

b. Objectively guide decision makers to reconcile the proposed development 

with the residual capacity if and as required; 

c. Evaluate and track residential and non-residential development individually; 

and; 

d. Track utilizable residual capacities available for future development. 

As a result of the recent or ongoing upgrades, all WWTFs are or would be providing 

treatment to the current norms of full nitrification and reduced cBOD
5
, TSS and TP limits. 

The upgraded effluent limits are likely to remain unchanged during the projected period. 

However, any substantial changes in the effluent criteria during the projection period may 

affect the following conclusions. 

4.4.1.1 Rated Capacity Concept 

The rated capacity of a WWTF is defined as the average daily flow which the facility has 

been approved to handle while meeting the applicable effluent criteria. The average daily 

flow is calculated as the cumulative total sewage flow to the sewage works during a 

calendar year divided by 365. The rated capacity of a WWTF is equivalent to the Design 

Average Daily Flow of the plant. 

W
A

T
E

R
 /

 
W

A
S

T
E

W
A

T
E

R
 S

T
R

A
T

E
G

Y
 

NORFOLK COUNTY INTEGRATED SUSTAINABLE MASTER PLAN (ISMP) REPORT 

MMM GROUP LIMITED | SEPTEMBER 2016 

123 



   

    

 

 
 

 

       

        

           

     

           

           

    

        

      

  

 

 

 

          

  

      

             

 

    

The rated capacity implicitly carries the organic loading and hydraulic loading capacity of 

the plant in it. This is because the organic and hydraulic loadings have a defined 

correlation with the average flows, and are incorporated in the design of the WWTFs. 

This correlation is normally assumed to remain unchanged unless there are significant 

loading or hydraulic contributors (such as an industry) which can alter the correlation. As 

such the adequacy of rated capacity to handle the average flow implies that the WWTF is 

capable of handling both the organic loading and the hydraulic loading associated with the 

average flow. However in this report, while assessing the WWTF capacities, the 

adequacy of individual WWTFs to handle both projected hydraulic and organic loads is 

explicitly mentioned for clarity of information and as an indication of the above mentioned 

correlation to remain unchanged over the projection period. 

Simcoe 

General Description 

The Simcoe WWTF is a conventional activated sludge facility with a rated capacity of 

15,400 m
3
/d. The overall facility comprises of the following key components: 

► A headworks and preliminary treatment facility comprising screening raw sewage 

pumping and grit removal; 

► A hauled waste receiving facility; 

► A leachate receiving facility; 

► Two liquid trains called plant 1 and plant 2 with individual capacities of 2,671 m
3
/d 

and 12,729 m
3
/d respectively; 

► Common chlorination/dechlorination based disinfection system; 

► Common tertiary filtration system; and, 

► Anaerobic digestion based sludge stabilization and storage facility. 

Figure 4-75 shows the WWTF effluent limits and objectives per the ECA. 

W
A

T
E

R
 /

 
W

A
S

T
E

W
A

T
E

R
 S

T
R

A
T

E
G

Y
 

NORFOLK COUNTY INTEGRATED SUSTAINABLE MASTER PLAN (ISMP) REPORT 

MMM GROUP LIMITED | SEPTEMBER 2016 

124 



   

    

 

 
 

 

   

    

    

 

 

   

    

 

  

  

 

  

 

  

 

 

  

 

         

  

         

       

 

         

        

      

       

 

    

      

      

     

Figure 4-75 – Simcoe WWTF Effluent Criteria 

Parameter Unit Objective Limit 

BOD
5 

mg/L 7.5 10 

Total Suspended 

Solids 

mg/L 5 15 

Total Phosphorus mg/L 0.15 0.45 

Total Ammonia 

Nitrogen 

mg/L 0.75 

3.0 

1.0 (May 1 to Oct 31) 

5.0 (Nov 1 to Apr 30) 

E-Coli CFU/100 

mL 

150 200 

Effluent pH maintained between 6.5 to 8.5 inclusive, at all times 

Recent Upgrades 

► Plant 1 - Old abandoned liquid train called plant 1 was refurbished and 

recommissioned in 2008 with an individual rated capacity of 2,671 m
3
/d. 

► Plant 2 - Upgrades including aeration tank concrete repair, reconfiguration of the 

primary and secondary clarifier flow distribution and replacement of sludge 

removal mechanisms, completed in 2014. 

► Upgrade of aeration system with new blowers, fine bubble aeration system and 

DO control. 

► Installation of screening and grit removal facilities. 

► Addition of dechlorination process to the existing chlorination based disinfection 

system. 

► Pre-treatment of industrial load - Major industrial load contributor has installed a 

pre-treatment system in 2015, which is expected to reduce the plant loadings in 

general along with mitigating the loading peaks at the WWTF. 

Ongoing and Planned Upgrades 

► Electrical systems upgrades – the existing electrical system is currently 

undergoing major upgrades, including replacement of MCCs, addressing 

classification issues in buildings undergoing upgrades, along with some other 

electrical safety, HVAC and communication related upgrades. These upgrades 

would be completed within 2015. 

W
A

T
E

R
 /

 
W

A
S

T
E

W
A

T
E

R
 S

T
R

A
T

E
G

Y
 

NORFOLK COUNTY INTEGRATED SUSTAINABLE MASTER PLAN (ISMP) REPORT 

MMM GROUP LIMITED | SEPTEMBER 2016 

125 



   

    

 

 
 

 

 

            

           

        

          

         

           

          

    

 

          

         

           

          

 

 

    

 

          

           

      

          

 

Capacity Assessment 

The WWTF is currently operating at 49% of its rated capacity of 15,400 m 
3
/d and is 

expected to reach 56% of its capacity by 2041. The plant has adequate capacity to treat 

the projected organic and hydraulic loadings. The pre-treatment of the wastewater by the 

ice-cream plant in Simcoe is expected to reduce the plant loads significantly. This would 

help facilitate the WWTF to utilize its full flow capacity or realize its full servicing potential 

and mitigate the risk of a pre-mature expansion. Also the planned upgrades of the sludge 

processing and storage facility will provide the required capacity to handle the biosolids 

for the planning period. 

Projected Future Upgrades 

With the completion of the ongoing and currently planned upgrades, there would be no 

major upgrades required at the Simcoe WWTF over the projected planning period. 

Equipment will have to be replaced once the useful life of the components is reached. 

The expected equipment maintenance and replacement cost till 2041 is estimated at 

$500,000. 

Code Compliance 

Three major components at the Simcoe WWTF with code compliance issues are: 

► Anaerobic Digester; 

► Headworks; 

► Administration building; and 

► Filter building. 

Anaerobic Digester 

In 2014, RVA completed the Simcoe WWTF Code Deficiency Report identifying areas of 

the digester system which are not in compliance with the most recent TSSA code and 

regulations. Figure 4-76 gives a summary of priority work items from this report. For a 

complete list of compliance items, refer to the Simcoe Digester Code Deficiency Report 

(RVA, 2014). 
W

A
T

E
R

 /
 

W
A

S
T

E
W

A
T

E
R

 S
T

R
A

T
E

G
Y

 

NORFOLK COUNTY INTEGRATED SUSTAINABLE MASTER PLAN (ISMP) REPORT 

MMM GROUP LIMITED | SEPTEMBER 2016 

126 



   

    

 

 
 

 

    

  

  

    

  

   

 
   

 

      

 
  

 

 
 

 

   

   

  

  

  

 
 

 

 
 

     

  

   

   

 
    

 

Figure 4-76 – Priority Work Items for Digester Code Compliance 

Code Reference Description 

6.1.1 & 6.3.3 Boilers and waste gas burner not TSSA approved/certified 

6.1.2 Replace existing drip traps with continuous flow drip traps 

7.1.1 Boiler room combustion air supply not adequate 

7.2 Automated damper for combustion air required with interlock control 

8.1.1 
Biogas piping changes – piping material; J-T expander; connection at 

secondary digester 

8.3.2 & 8.5.1 Replace underground piping from primary digester into gas room 

8.6.8 
Provide vents for casings for each end of biogas piping crossing 

paved areas 

8.9.5 
Replace continuous flow drip traps with S.S. units and provide water 